
���������������������������������������������
������������������������������������
���
������	���������������������������������

����������
������
�������
���
��
�����������������
��������
���������
�������
��������

��� 
��������
�����
���� �� ����������­

�������������������­ �����������������
������������
���������������������������������������������

�������������������­
����������������������������������������������������������� 

�������
���������������­���

����������������������������������������
�������


�����������������
������	��	�����������	�������������������������������������������������������������	����	��
�����	���������
����������������������������������������


��������������	������������������	�������������������	���������������������������������������	��������������������
����������


�����������������	�������������	��	���������������������������������������������������������������	����
��������		�����������	��������������
���	������������

��������
����������
����

��������
�������
������

��������������� ������
����������������
���������������������
��	�������������
���������������

2mm Drill bit

x2  ������­���������������­����������
�������­��������������­�������	����


�����������������������
���	�����������������

��������������������������
����������������������	����
����������������������	����
����������	�����������

�������
�������������������������������������
������	����������	���������������������
������	�����������������������������	����������
�������������������������������������������������
�����������������������������������������
�������

��������������������������
����������������������������
	��	����������������
	����������

�����������������

��������
���������������

����������������	

����������������������������������������������������

����	��������	��������������������������������������������������������������������������

� �������������������������������������������������������������������������������������
��������������������������������
������

������������������������������	��������	����������������������������

�����������������������������������������������	����������������������������������������

���������������������������������

���������������������������������������������������������������������������������������		�����������������	���
�����������������������������������������������������������

 ����������������������������������	��������������������������������������������������������������������	�������
�����������������������

������

�������������������������������������	���������	���������������������������	����������������������������������������
�����������������������������������������������������������		���� �����������������������������		������������	�������
���������������������������������������������������������������������	������	���������������������	��������������������
��������������������������������������������������������������������������������������������������������������������
��	�����������������������������������

��	����������������������������������������������������������������������������������������������������������������������
����������������������������������������������������������������������������������������������������
���������������

����������������������
������������������������������������������	��������������������	���������������������������������
���������������������
���������������������������
��������������������������������������������������������
����������������������������������
�
�����������������������������������������������������������������������������

���������������
 ������������������������������������������������������������������������	������	�����
���������������������������		������������������������������	����������������������������

��������������������������������������������������������������������������������������������������������������������������
��������������������������������������������������������������������������������������������	���������������������������
������	�����������������������������������������	����������������������������������������������������������������������
������������������������

�������������

����	����������������������������������
	����

����������������������������������

� �����������

��������������
�����
����������
������
�
���������������������
��
��������������
��������������������
���������
�����
��
����
�����������
�������­��������������������������������������������������������������������������������������
���
��� 



�������������������­ �����������������
������������
���������������������������������������������

����������

������������������	���������������������������������������������������������

�������������������������������������������������������

���	���������������������������	�������������������������	��	������	���������������

���	����������������������������������

���	������������������������	�������������������
���������������������������
�����
	�����������������������������������
��
������������������������������������������	���

�����������������	��������������������������������	��������������������	��

�����������������	����������������������


������������������������������������������������������������������������
����������������������������
��������
��������
�������������������������
����������

����������������������������������������������������	����

�������������������������������������������������������������������

����������������������������������������������������������������������������������
�����

��������������

������
�����������	���������
�����
�������������
�����������������������������
������������
��������
������������
�������������
��������������������������
����������
������

����	��������� ������������

 ���������������������

�����������������������������������
��������
��������
��������

������� ������������������������
��������������������	�
��������������������������

��� 
��������
�����
���� �� �����������

������������������

�����������������������������������������������������
�����������������	����	���������������������������	����
��������������


������������������	�����������������������������������	��
������������������������������������	������

�������	
���������������	�������������	���	����������	�����

���������������������������	
����������������������	��	�����

��������������������������������������������������������
������������������
��������������������������	��
��������

�����

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:



��� 
��������
�����
���� �� �����������

�����������������
������������
������������������������������������������������������������������������������������

8

Some steps within this set of instructions come with an added video guide for your 
convenience. These can be accessed via the QR code and used to aid you in constructing that 
step. See below for how to use.

You can also �nd all the videos on our youtube channel:
 https://www.youtube.com/@merciagardenproducts8716/videos 

ACCESSING VIDEO GUIDES...

1.Find the QR code within the instruction step...

2. Open camera app...

3. Scan QR code...

4. Watch the video...

On your personal smart device (phone, tablet etc), open your camera app or QR code scanner 
app.

To scan the QR code, hold the camera over the QR code so that it can be seen on the screen. 
Once the QR code has been registered, follow the prompts on your device to open the video. 
(This will vary depending on your device.)
Please note: Ensure to use the back camera of your smart device as this will scan the QR code more 
accurately.  

����������������	

The video guide will now be displayed on your smart device. 

Parts Needed-  No. QTY 1 
     No. QTY 1 
     No. QTY 1

Step..... ����������������	

Within the instruction step, there will be an icon in the top right that has a QR code in. This 
is where the video can be accessed from. 
Please note: not every step has a video guide. 

Disclaimer: The garden building constructed in the video guides may be 
constructed di�erently to your building. Please ensure to read your instructions 
carefully to avoid error. 

ACCESSING VIDEO GUIDES...



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

Before assembly  
please make sure you have a 

suitable base ready to erect your 
building 

 

MADE IN GREAT BRITAIN

Overall Dimensions:
Width = 2497mm 
Depth = 1357mm 
Height = 2070mm

Base Dimensions: 
Width = 2448mm 
Depth = 1300mm 

Corner Brace QTY 3
PI-07-0012

26

25

U Channel QTY 1
PI-07-0013

Please note that we don't include �xings with this product due to wall construction materials varying from house to 
house.  If you are unsure on the �xings you require then we recommend that you consult with your local builders 

merchant or a knowledgeable DIY store.

Building Content:
1 2 3

5 7 8 9

Left Gable QTY 1
AI-04S22GPGL1W1256X199-V1

Blue Label

Door Panel  QTY 1
AI-04S22SDP1CW1256X1814-V1

 

Right Gable QTY 1
AI-04S22GPGR1W1256X199-V1

Green Label

Roof Panel 1 QTY 1
AI-04S22GR2W1224X1330-V1

 

Window QTY 1
AI-SW634X533-V1

Side Panel QTY 2
(1224x1756mm)

AI-04S22GP2CW1224X1756-V1

Door QTY 1 
AI-PRMHGMD600X1715-V1

 

4

10

12

13

15

Cover Strip - 12x75x1256mm QTY 2
S1275-G-1256mm (31mm shoulder, 9 degree angled cut)

Floor Bearer - 27x44x1300mm QTY 2
F2744-1300mm

Floor Bearer - 27x44x1180mm QTY 4
F2744-1180mm

Window block - 65x35x634mm QTY 1
F6535-G-634mm (6mm shoulder, 55 degree angled cut along pro�le)

Vertical Beading Strip - 12x17x1720mm QTY 2
S1217-1720mm

11

Horizontal Beading strip -12x17x580mm QTY 1
S1217-580mm

14

19

20

21

22

24

23

Small Hinge QTY 3
PI-07-0004

Long Hinge QTY 2
PI-07-0002

Mortice Lock Handle QTY 2
PI-07-0006

Mortice Lock QTY 1
PI-07-0017

Key Plate QTY 1
PI-07-0017

Casement Stay QTY 1
PI-07-0080

6

Roof Panel 2 QTY 1
AI-04S22GROPW3W1224X1330-V1

 

16
Support framing - 44x44x1224mm QTY 4
F4444-G-1224mm (9 degree angled cut along pro�le)

Rear Panel QTY 1
(1256x1816mm)

AI-04S22GP2CW1256X1816-V1

17

18

Ridge Bar - 27x70x1180mm QTY 2
F2770-1180mm

Roof Truss - 27x44x1247mm QTY 1
F2744-G-1287mm (2 x angled cuts)

Green LabelBlue Label



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

50mm Screw x 16

70mm Screw x 61

40mm Screw x 10

30mm Black Screw x 42

30mm Screw x 37

Nail Bag

20mm Black Screw x 4

Pre Assembly

Before assembling remove the transportation blocks from the bottom of each panel.

Take care removing the blocks as to not damage the panels. Tap with a �at headed 
screwdriver and hammer.

Dispose of the blocks once removed.

PLEASE SCAN HERE:

3

4

19

20

Pre drill 
hole

30mm 
screw

Step 1
Parts needed - No. 3    QTY 1
                                 No. 4    QTY 1   
                                 No. 19 QTY 1
                                 No. 20 QTY 2
 
Locate the Door (No.4) into the Door 
Panel (No.3) ensuring there is equal 
spacing on each side. 

Locate the Long Hinges (No.20) onto the 
top and bottom of the Door (No.4) and 
Door Panel (No.3), ensuring to line them 
up with the horizontal framing on the  
door. 

Secure in place using 7x30mm black 
screws per long hinge.

Locate one Small hinge (No.19) onto the 
middle of the Door (No.4) and Door 
Panel (No.3).

Secure in place using 8x30mm black 
screws.

22x30mm black screws. 

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

The Mortice Lock is Reversible

22
23

Pre drill 
hole

Step 2
Parts needed - No. 22  QTY 1
                                 No. 23 QTY 1   

Locate the mortice lock (No.22) into the 
recess of the Door (No.4). Fix in place 
using the screws provided. 

Locate the key plate (No.23) to the 
inside of the Door Panel (No.3). Fix in 
place using the screws provided.

Please note: Do not shut the door fully 
until the door handle is �tted in step 3.

4x30mm Screws

30mm 
screw

IMPORTANT: Pre-drill before �xing screws.

21

30mm 
screwPre drill 

hole

Step 3
Parts needed - No. 21  QTY 1

Fix the mortice lock handles (No.21) on 
either side of the door using 4x30mm 
black screws per handle, as shown in 
diagram

4x30mm black screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

Step 4
Parts needed - No. 3    QTY 1
                                 No. 13 QTY 2
                                 No. 14 QTY 1
  
Locate the vertical and horizontal 
beading strips (No.13 & 14) to the 
inside of the Door cut out of the Door 
Panel (No.3), ensuring that the beading 
sits �ush with the back of the door as 
shown in the detailed view. 

Fix in place using 4x30mm screws for 
the vertical strips (No.13) and 3x30mm 
screws for the horizontal strip (No.14) 
per strip.
 
11x30mm Screws

30mm 
screw

3

13

14

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

50mm 
screw

11

10

10

Pre drill 
hole

Step 5
Parts needed - No. 10  QTY 2
                                 No. 11  QTY 4
  
Lay the Floor Bearers (No.10 & 11) down as shown in the 
diagram on a �rm and level base, ensure the base has 
suitable drainage  free from areas where standing water can 
collect (see front page on base requirements). 

Ensure the base is square by using a tape measure to 
measure from corner to corner. If the measurements are 
equal the base is square.  Some re-adjustments may be 
required to ensure the base is square.

Once the base is square, �x the Bearers together at the 
corners  using 2x70mm screws per corner as shown.

Fix the joining bearers together using 2x50mm screws per 
side, screwing through the bearers at an angle.

**Please note: The bearers will be secured further once the 
panels are assembled and secured. 
 
8x70mm Screws
4x50mm Screws

11

10 11

11

11

70mm 
screw

11

11

IMPORTANT: Pre-drill before �xing screws. IMPORTANT: Pre-drill before �xing screws.

70mm 
screwPre drill 

hole

Step 6
Parts needed - No. 2      QTY 2
                                 No. 16   QTY 4

Locate one Support Framing 
(No.16) on to the top of each Side 
Panel (No.2), as shown.

Ensure the support framing is the 
correct way around, is �ush to the 
ends of the panels, and the �at 
edge is �ush to the panels framing 
below, as illustrated.

Secure the Support framing 
(No.16) in place using 4x70mm 
screws per piece. 

8x70mm screws

2

16

2

16

16

2

16

2

Side view

FrontBack



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

70mm 
screwPre drill 

hole

Locate one Support framing 
(No.16) on to the top of each  
Roof Panel 1 (No.5) and Roof 
Panel 2 (No.6), as shown. 

Ensure the support framing is the 
correct way around, is �ush to the 
ends of the panels, and the �at 
edge is �ush to the panels 
framing below, as illustrated.

Secure the Support framing 
(No.16) in place using 4x70mm 
screws per piece. 

8x70mm screws

Step 7
Parts needed - No. 5     QTY 1
                                 No. 6     QTY 1
                                 No. 16  QTY 4

5

16

6

16

16

5

16

5

Side view

FrontBack

IMPORTANT: Pre-drill before �xing screws.

1 2

70mm 
screwPre drill 

hole

Step 8
Parts needed - No. 1  QTY 1 (Or No.3 QTY1)
                                 No. 2  QTY 1 
  
*The door and rear panel are both 
interchangable and can be positioned at 
either end, decide which works best before 
assembly.

Position the Rear Panel (No.1), or Door Panel, 
and one Side Panel (No.2) on the base so the 
frame sits onto the base with the cladding 
overlapping. 

Locate the Panels (No.2 & 1) frame to frame 
as shown in the diagram and �x together at 
the corner with 3x70mm screws, as shown.

**DO NOT �x the panels to the bearers until 
the roof has been �tted. 

3x70mm Screws

a

a

a

a

IMPORTANT: Pre-drill before �xing screws.

3

70mm 
screwPre drill 

hole

Step  9
Parts needed - No. 3  QTY 1 (Or No.2 QTY1)
                                 No. 2  QTY 1

a

a

a

a

Locate the remaining  Side Panel (No.2) 
and the assembled Door Panel (No.3) , 
or Rear Panel,  onto the base. 

Fix the panels together using 3x70mm 
screws.

**DO NOT �x the panels to the bearers 
until the roof has been �tted. 

6x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

2



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������¡

70mm 
screw

8

7

Pre drill 
hole

Step  10
Parts needed - No. 7  QTY 1
                                 No. 8  QTY  1

Place the Left Gable (No.7) and Right 
Gable (No.8) on top of the end panels 
(Rear Panel No.1 and Door Panel No.3)

Ensure the Gables are �ush with the 
ends of the panels below, as shown.  

Secure in place by screwing up 
through the panel framing into the 
Gable framing using 3x70mm screws 
per gable. 

6x70mm screws

b

b

b
b

8

IMPORTANT: Pre-drill before �xing screws.

70mm 
screw

9

24

15

Pre drill 
hole

Step 11
Parts needed - No. 6     QTY 1
                                 No. 9     QTY 1
                                 No. 15  QTY 1
                                 No. 19  QTY 2
                                 No. 24  QTY 11

30mm 
screw

20mm 
screw

19

19

Place the Window (No.9) and Window 
Block  (No.15) on top of the open space 
in Roof Panel 2 (No.6).  Fix the window 
block to the roof panel using 2x70mm 
screws.

Place the small hinges (No.19) on the 
window and window block, as shown in  
the diagram and �x with 8x30mm black 
screws per hinge.

Position the Casement Stay (No.24) 
centrally to the inside of the window. 
Secure in the stay and pins with 20mm 
screws, as shown. 

2x70mm screws
16x30mm black screws
4x20mm black screws

b

a

c

9

15

6

a

b

c

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

30mm 
screwPre drill 

hole

Step 12
Parts needed - No. 17 QTY 2
                                 No. 25 QTY 1 
  
Place the two Ridge Bars (No.17) 
together ensuring the ends are �ush, as 
shown. 

Locate the U-channel (No.25) onto 
where the two ridge bars join and �x in 
place using 10x30mm screws. 

10x30mm Screws

IMPORTANT: Pre-drill before �xing screws.

17

1725

17
1725

IMPORTANT: Pre-drill before �xing screws.

70mm 
screwPre drill 

hole

Step 13
Parts needed - No. 17 QTY 2 

Locate the assembled Ridge Bar 
(No.17) between the two gables, as 
shown. Ensure the back faces are �ush 
as shown. 

Secure in place by screwing through 
the gable into the end of the Ridge bar 
using 2x70mm screws per end.

4x70mm Screws

17

17

17

70mm 
screwPre drill 

hole

Step 14
Parts needed - No. 5 QTY 1
                                 No. 6 QTY 1 
  
Locate Roof Panel 1 (No.5) and Roof 
Panel 2 (No.6), on top of the building so 
they sit on top of the Ridge Bar (No.17). 
The building may need moving around 
slightly to ensure the roof panels �t 
squarely.

Ensure that the roofs are �ush together, 
�ush to the sides of the building, the back 
of the ridge bar and the overhang is at 
the bottom side of the building, as 
shown.

Internally, secure the Roof Panels 
together using 6x70mm screws in an 
alternating pattern.

6x70mm Screws

65Internally

5

6

IMPORTANT: Pre-drill before �xing screws.

17

5



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­­

30mm 
screwPre drill 

hole

Step 15
Parts needed - No. 18  QTY 1
                                 No. 26 QTY 3 
  
Locate the Roof Truss (No.18) cover the 
gap where the two Roof panels join 
internally.

Please note: The roof panels are not shown 
for illustrative purposes. 

Ensure to orientate the Truss the correct 
way round and that the angled ends �t 
�ush to the ridge bar and side panels. 

Secure the Roof Truss (No.18) to the 
Ridge Bar by placing one Corner Brace 
(No.26) either side of the truss and �xing 
with 4x30mm screws per brace.

Secure the Roof Truss (No.18) to the side 
panels using one Corner Brace (No.26) 
�xed in place with 4x30mm screws. 

Fix the Roof Truss (No.13) to the Roof 
Panels by screwing upwards through the 
Truss into the panels, using 2x40mm 
screws per panel. Fix the screws in an 
alternating pattern to ensure they do not 
collide with previously �xed screws. 

12x30mm Screws
4x40mm Screws

18

IMPORTANT: Pre-drill before �xing screws.

2626

26

26
26

18

a

26

18b

a

b

70mm 
screwPre drill 

hole

Step 16

Secure the Roof Panels to the building 
using 10x70mm screws. 

10x70mm screw 5

6

IMPORTANT: Pre-drill before �xing screws.

50mm 
screwPre drill 

hole

Step 17

Once the roof has been secured, �x the 
door, rear and side panels to the 
bearers using 3x50mm screws per 
panel. 

Ensure the building is square before 
�xing in place. 

12x50mm screws

c

c

c
c c

c
c

c
c

c

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

40mm 
screw

12
Pre drill 

hole

Step 18
Parts needed - No. 12  QTY 2

Fix the Cover Strips (No.12) to the 
inside of each Gable using 3x40mm 
screws per strip.

6x40mm screws

Please note that we don't include �xings with this product due to wall 
construction materials varying from house to house.  If you are unsure on the 

�xings you require then we recommend that you consult with your local builders 
merchant or a knowledgeable DIY store.

IMPORTANT: Pre-drill before �xing screws.

Requires 01DTPRMSHPN0804SDOW-V1

Length  - 2550mm
Width    - 2638mm
Height  - 2132mm

Pre Assembly

Follow the instructions for the 8x4 Modular 
Pent (01DTPRMSHPN0804SDOW-V1)

Ensure the large center cover trim (No.11) 
has not been �tted (see step 18).

Follow the instructions for the 
04DTPREMPN0804HGS-V1 to assemble 
the pent greenhouse unit up against the tall 
side of the Pent shed.

The buildings should look as shown. 

8x8 Combi GreenHouse and Shed Assembly. 

70mm 
screwPre drill 

hole

Step 19
Pre drill holes �rst then use 70mm screws 
in the locations marked below to secure 
the buildings together.

6x70mm Screws

E

E

E

E

E

E



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­���� 
��������
�����
���� �� ����������­�

70mm 
screw

Step 20

Pre drill holes from the shed 
Panel Top (No.8) straight into 
the green house roof panel. 

Secure in place using 
4x70mm screws, as shown.

4x70mm Screws    

Pre drill 
hole

30mm 
screw

Step 21
Parts needed - No. 11 QTY 1

Use a tape measure to measure the 
height of the joining panels on the 
back of the shed / inside the 
greenhouse, as shown. 

Cut the remaining Cover Trim (No.11) 
to the measured size and secure in 
place using 3x30mm screws. 

3x30mm Screws    

Pre drill 
hole

*Cut down 
 to �t

IMPORTANT: Pre-drill before �xing screws.

11

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefuly peel

 covering back

��������������������
Want to share your experience with us? 
Leave us a review on Feefo, TrustPilot or Google.

Your reviews help other people �nd and trust our 
business, as well as helping to play an important role 
in our growth and improvement! 



����������������������������������������������������������������������������	����������
���������������������������������������	��������������	�����������������	���������	���������
����������������

 �������������������������������������	������������������������������

�������� ���� ������ ��� �������� ����� ���� ������� ��� ��	��������	���� ��� ���� ������
���������������������������
	����

������� �� ���� ���� ��� ������ ����� ������� ���������� ��� ������� ��������� ������� �����
��������������������������������������

������������	�������������	������������	������������������������
�������������������
������������������������������������������������	�����������������������������������
���������������������������������������������������������

�������������������������������������������������������������������������

��������������������	������������������������������������������������������������������
���������������������������������������������������������������������������������������

����� ���� ����� ��� ���� ����������� ����� ����� 	����� ��� ����� ������� ��� �������� ������ ����
�������������������������	����������	����������������������������������������������������
�������������������������	�������
������������	���������������������������
�����������
���� �������� ����� ��� ��� ��� ����� ����� ���������������� ���� ����� ���� ������ �������� ��������
¡�������������������������������������������������������

�����������������������������	���������������������������	���������������������������������
	�����������������������	�������	������������������������������������	�����

����� ����� ���� ��������� ���������� ���� ������ ��� ���� �����	�� ������ ����	������ �������
��������	��	��������	��������������	����������

�����������������������������

������������������������������������� ����������
� �������������	�������������������	������������������������ ��������������������	�������������������������������� ����	������������������������
	����������������	���������������	����	��������������������������������	�����������������������������	�������������������������������������	��	������������������������������������������	���
���������������	����	��������������������������������������������������������������������������������������	�������������������������������	��������������������������������������������	�����
¡������������������	����������������������������

����������
�����
�����
������������������������������������������	��������������������	������������������������������������������������������
���������������
�����
�����
��������������������������������������������������������
����������¢��������
����
������
��
�
�����������������������������������������������������������������������������

������������������������������������� �����������������
������������
���������������������������������������������

��������������������

�����������
��������������

��������������������
�������������������	

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:

��� 
��������
�����
���� �� ����������­�



����������������������� �����������������
������������
���������������������������������������������

�

�����������������������������	
��������	����������������������������	��	����������������	������	����������������������������
�����	�����������������������������������������������������������������


����	��������������������	���������������������������������������������


����	����������������������������������������������������������������������������������


����	���������


������	������	���������������		�����	�����������������	�������������	�������


����	������	�����������������������������	�����


�����������������	�����¢�	��	������������������	����������������

�������������£������������������������������������������������������������

����
����

���	������������������������������������	���������������������������������������������������
���	����	�����������������������������������������	������	���������������������������������
�������	����	������������������������������������������������������������	��

������

�����	����������������������������������������	����������������������	��	���������������
��������
�������������������		�����	�����	�����������������
�������������	��������������	�����������������
	��	��������������

����

���	������������������������������������������������������������������������������������	������
����������������������������	����	����

�����������
���

��������������	�����	�����	���	�����������������������������	�������	��������	���� ���
��������������¡�������������������������������	���������������������������������������
��������������������

���

�������	������£���������������������������	������������������������	������������

��������������

��� ����������� ���	��	������ �	������������������� ������������ ���������������� ���������� ����
	���������	���	������������������	�����������������������������������������������
������������ 	������� ���������� ��� ������ ���������� ���� 	�����	����� ��� �������� ��������
�������������������������������

����


�� ��������	���������� ����� ��������������� �������������������������� ��� �������	��������
������������������������������������		������������������������

������


����������������	�������������������������������������	���������������	��	���	���������
��������������������������������������	��������������������������������������	����������������
��������� ���������������������������������������������������������	��������	����������
��������������������������

����������
�

��������������	��	�����	�����������������������������������������	���������������������������
	��������� ������ ���� ������� ������� ����� ���� 	�������� ���	�� ���� ������ ��� ����� ����
����������������	�����������������������������������		�����	�������	��������������������
����� �����	�� ���� ������ ��� ��� ������� ��	�� ��� �������� ������� ���� ������� ������ ��� 	�����
���������������������������������

1

2

3

4

5

6

7

8

9

��� 
��������
�����
���� �� ����������­�



������
��������������
�����������
�������¤����
�����������������	

������������
��������� 
����� ������������ ��� ����	������	�������� ������������
������������������������������������ ���������������������	���������������������
	������� ��� ���� ������� ����� ������ ���������� ����� ����������� ��������������
	��������������	������� ������� ��� ���� 	���������� ������� ���������� �������������
	�����	������ 
�� ���� 	���������� ���� ����� ���������� ���� �		���� 
� �����
�������������� ���������� ����� ���� ������ ��� ��������������	����� ������������ ����
���	����������������������������

�������������������������������������������������������������������������������
���������������������������	�������	����������������������������������������������
������� ������ ��� 	��������� ����� ����� ����� ���� ��� ������� ���� ����� ��� ����� ���
��������� ����� ���� ����� ��� �������� ��������� ������� ���� ��� ������� ���� ������
�������

��
����
�
���
�����������������������������	�������������	����������	���
���������������	�����������������������������������������������������������	������
�������������������������������������	��������������������������������������
����������������������������������������������������������������������	�����������
������������

��� �������� ���� �����
��� ��� ���������� ��� ��	������� �������� ���� ����� ���
�������� ��� ����� ��������� ����� ����� ����� ��� ������ ��� ������ ���� ������ ���� ���
	��	�������  �� ����� ������� �������� �������� ���� ��� ����� ������ ��� ����� �������
�����������������������������	���������������������������������������������������������
������� ����� ������ ��� ����� ������� ����� ��������� ��� ��	������� ������ ���
����
������ 	������� ��� ������� ��� ���� ��� �������� ��� ����������� ���	�� ��� ����
����������	���������������������������������������������

�������� ������� ��
� ������ 
� ���� ���� ����	�� ������ ������� ���� 	��	��� ��� �����
	�����������������������������������������������������������������������������
���	����������	��������������������������������������������������������������������
	�������������������������������������������������������

����
���������������		��������������������������������
����������������������������������������������������
������������������������������������������������������
����������������������������	���������������������������
�������������������	�������������������������������
��	���������������������������������������������������

����������������������������������������	��������
��������������������������������������������������
�������������������������������������	��	������

������������¥�����������������


������������������������������������������������������������������������������������
��������������������� ��������� ����������������� ����	��������������	��	������
	��	�������������������������������	���������¤�����������

�����������������������������������������������������������������������������������
����� ���� 	�������� ������� �������� ���� ������ 	�������� �� ���� ��� ���� ������ ����
������������������������������������������������������

 ���������	������������������������������������������������������������������
������������������������������������������������������

�

�������������������������������
�������
���   2


��������������	����������������������������������������������������������������
�������		�����������������	�����������������������������������������������������
���������

 ����������������������������������	������������������������������������������
��������������������������	������������������������������

�������������
����������������������������������
�������
���   1

�¦���������������   

��	��������������������������������������������������������������������������������
���������������������������������������������������������������������������������
�����������������������������������������������������������
��������������

����������������������
������������������������������������������	������������������
��	��
����������������������������������������������������
��������� �������� ���������� 
� �������� �� ����������� ���������� ��� �������� ������
��������
���� ����������������� ������� ������ 
� 
��� ��������� ���������� ���� �������� ��
�����������������������������������������

 �� ����� ��	������� ������ �� ����	��� �������� ��� ���� ������� ���� �������� ��� ����
�������� ��� ����� ��� ��������� ����� ��������� ���� ���������� ��� ������ ����� ����
���������

�������� �����	�������� ������� ��� 	��	���� ��������� ���� �����	��� ��� ������
�		���������

3

4 ��������
�������������
����
�����������������

��������
������������������������������������������	��������������������������
�������������������������������������������������������������

�����������������
������������
���������������������������������������������


�����������������������������������������������������	�����������	��������
�������������������������	������������������������������	����������������������������
����������������������������������������������	���������������������������������������
����������������	��������	��������������������	����������	�������������������������
���������������������	�������������	���������������	�¥

��
���
��	
���	�������

�����	������
��������������	������������������

��������������������
��������������	��	������

��� 
��������
�����
���� �� ����������­�



�����������������

��������
���������������

����������������	

�����������������������


������	���������������	������� ������������������ �����������������������������������
������	�����������	���
�����������������������	���������������������������������������������������	��������
�����

������������������������������������������������������		���

��������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������������	����������������������������������
��������������������������������������������	�������������		�����	��������������������
����������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
���������������������������������	���������������������������������������������������	������
��� � ���� ��������� ���� ���� ����� ���	���� ��� �� ��������� ��£��� ����� ������ ������ ������
	��	���������������������	�������������������������������
�����������������������������������	������������������������������������	��������������
������������������	�����	������	��	������������������������������������������
¦�������������������������������	����	��������������������������������������������������
���������������������������������
�����
���������������¡�����������������������������������������������������	�������������
��������������������
���� � 
��� ������� ���� ����� 	���� ����	��� ��� ���������������� ����������� �����	������ ���
���������	��
��������������

������������¥����������1 2 ������������������

���	��� ������� �����	��� ����� �� ��� ����� ����
���� ���������� ��� ���� ���� �������� ���
�����������������������������������������������������������������	�������������������
	����������������������������������	�����������������������	������	����
��� ��������� ���� ����������� ���� ��������� ����� ��� �������� � ���� ��������� �������
������	����������	��������������������������������������������������������������
�����������������������
������������������������	���������������������������������������������������	��������
�����

�������������������������������������������������������		���

�������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������	����������������������������������
���������������������������������������������	�������������		�����	��������������������
����������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
��� � ���� ��������� ���� ���� ����� ���	����� ������� ��� ���������� ��� ���� ���� ���������
������	������
��� � ���� ��������� ���� ���� ����� ���	���� ��� �� ��������� ��£��� ����� ������ ������ ������
	��	���������������������	�������������������������������
�����������������������������������	���������������������������	���������������������
�����������	�����	������	��	������������������������������������������
¦�������������������������������	����	�������������������������������������������������
���������������������������������
���� �
��������������� ¡���������������������������� �������������������������	�������
��������������������������
���� �
��� ����������������	��������	���������������������� ����������������	���������
���������	��
��������������

�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�


